
 
 

 

C402-250-00 1 05/2013 

 

Specifications Information and Repair Parts Manual                                                                                                             C402-90 

  
x 

Please read and save this Repair Parts Manual. Read this manual and the General Operating Instructions carefully before attempting to assemble, 
install, operate or maintain the product described. Protect yourself and others by observing all safety information. The Safety Instructions are contained 
in the General Operating Instructions. Failure to comply with the safety instructions accompanying this product could result in personal injury and/or 
property damage! Retain instructions for future reference.  AMT reserves the right to discontinue any model or change specifications at any time without 
incurring any obligation. 
©2013 American Machine & Tool Co., Inc. of PA, A Subsidiary of The Gorman-Rupp Company, All Rights Reserved. 
 
 

Wheel Kit 
For use with C400-90 & C401-90 square tube frames 
  

DESCRIPTION 

This wheel kit is used to make transporting of frame mounted pumps more convenient. 
  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Unpacking 
 
When unpacking the wheel kit, inspect carefully for damage 

that may have occurred during shipment. 

 
Assembly 
 
Tools required: 3/8”, 7/16”, 1/2", & (2) 15/16” box, open end, or 

socket wrenches, C-clamp. Refer to Repair Parts Illustration 

(Figure 1) for part identification and assembly reference. 

 
AXLE BRACKET ASSEMBLY 
 

1. Elevate frame mounted pump to allow clearance for 

wheel assembly. 

2. Remove rubber feet from frame rails if so equipped. 

3. Position Axle bracket left hand (Ref. No. 10) under 

frame rail towards pump end. Align hole in axle 

bracket closest to axle hole with rubber foot mount 

hole in frame rail. 

4. Install one 5/16-18x1-1/2 hex bolt (Ref. No. 8) through 

hole, secure with a 5/16- 18 hex nut (Ref. No. 9). 

5. Repeat assembly procedure, install Axle bracket right 

hand on opposite side frame rail. 

6. Insert a 5/8-11x4 hex bolt (Ref. No. 11) thru hub of 

10” Wheel (Ref. No. 12)  

NOTE: Orient wheel correctly, one side of wheel  hub extends 

past the “tire” face, this side of hub must be positioned in 

towards axle bracket. Head of bolt must be on the opposite 

short side of wheel hub. 

7. Install a 5/8-11 hex jam nut (Ref. No. 13) on exposed 

thread of hex bolt. Tighten jam nut finger tight against 

wheel bearing. 

8. Insert exposed threaded portion of bolt through hole 

in previously installed axle bracket. 

9. Install a 5/8-11 hex jam nut (Ref. No. 13) onto bolt. 

Finger tighten nut against axle bracket. 

10. Hold 5/8-11 bolt head with wrench. Lock jam nut into 

position against axle bracket with second wrench. 

Check to make sure wheel still rotates freely. 

11. Repeat assembly procedure, assemble second wheel 

to opposite side axle bracket. 

 

INSTALL SUPPORT LEG 

 

1. Install two Rubber feet (Ref. No. 6) on a 5/16-18x2-

3/4” bolt (Ref. No. 7). 

2. Insert bolt through hole in frame rail from the bottom 

up. 

3. Fasten bolt in position with a 5/16-18 hex flange nut 

(Ref. No. 5). 

4. Repeat assembly procedure, assemble second 

support leg to opposite frame rail. 

 
HANDLE ASSEMBLY 

 
1. Locate Handle (Ref. No. 1) against top of frame rail 

(opposite end from wheel). End of handle should 

extend approximately 11”-12” from vertical frame end. 

2. Hold handle in place with a C-clamp, or other 

clamping device. 

3. Assemble two Handle Clamps (Ref. No. 2) around 

handle and roll frame. Fasten with four 1/4-20x1-1/2 

hex bolts (Ref. No. 3) and four 1/4-20 hex flange nuts 

(Ref. No. 4) 

4. Position handle clamps approximately ½”-1” from end 

of handle close to bend. 

5. Securely tighten bolts. Over tightening bolts will bend 

clamp ears. 

6. Repeat assembly procedure, assemble second 

handle to opposite side frame rail end. 

 
 



 
 

 

C402-250-00 2 05/2013 

 

Specifications Information and Repair Parts Manual                                                                                                             C402-90 

  
x 

 

 
 

 
 

 

Repair Parts List 
  Ref.       

No. Description Part Number Qty. 

1 Handle C402-102-00 2 

K2 Clamp Kit C400-102-90 1 

2 Clamp Bracket incl. w/Ref K2 4 

3 1/4-20 x 1-1/2 Hex Bolt incl. w/Ref K2 * 8 

4 1/4-20 Hex Flange Nut incl. w/Ref K2 * 8 

K5 Support Foot Kit C402-100-90 1 

5 5/16-18 Hex Flange Nut incl. w/Ref K5 * 2 

6 Rubber Foot incl. w/Ref K5 4 

7 5/16-18 x 2-3/4 Hex Bolt incl. w/Ref K5 * 2 

K8 Axle Bracket Kit C402-101-90 1 

8 5/16-18 x 1-1/2 Hex Bolt incl. w/Ref K8 * 2 

9 5/16-18 Hex Flange Nut incl. w/Ref K8 * 2 

10 Axle Bracket Right incl. w/Ref K8 1 

 
Axle Bracket Left incl. w/Ref K8 1 

11 5/8-11 x 4 Hex Bolt incl. w/Ref K8 * 2 

12 10" Diameter Wheel 1663-000-00 2 

13 5/8-11 Hex Jam Nut incl. w/Ref K8 * 4 

(*) Standard Hardware Item, Available Locally 
  

 

Please provide following information: 
-Model Number 
-Serial Number (if any) 
-Part/Kit Description and Number 
 
NOTE: Parts are available only in kits listed, parts are not 
available individually. 
 

For Repair Parts contact dealer where pump was purchased. 

Figure 1 – Repair Parts Illustration 





 

 

 

 

 

 

 
 

 

 
 

 

 

www.amtpump.com 
 


	C402-250-00.pdf
	Current Warranty Page
	Back Cover

